AW TA TEXTILE TIN

Australian Wool Testing Authority Ltd - trading as AWTA Teuxdile Testing
A.B.N. 43 DOE 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : VERTILIX PTY LTD TEST NUMBER® '@ 7-545493-BV
PO BOX 611 DATE £ 0d/12/2006
TULLAMARINE VIC 3043

SAMPLE DESCRIPTION Clients Ref: "Chanel®

Woven fabric Colour: Black
Mom. Comp: 100% Trevira CS§ !
Nom. ‘Mass: 270g/m2 Nom. Thicknesg: 0.49%9mm

End Use: Blinds

AS 1530.2-1993 Test for Flammability of Materials
04s12/2006
DATE TESTED: Flammability Index: 1 Range 0 — 100 for most material

Spread Factor: Range 0 - 40
Heat Factor: Range 0 — upward
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These test results relate only to the behaviocur of the test specimens of the
material under the particular conditions of the test, and they aré not
intended to be the sole criterion for assessing the potential fire
hazard of the material in use
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